p—

BRAKES

USAGE: All tractors prior to serial No.10001; also Model HDI1B, S tractors sérial No,10001 and up

ITEM PART NO.

11
12

13

057381
654825
057382

654821

057208
654827

911097
215639

057207
910244
900805

060772
900817
910863
900802

078810
900942

060668

060770
913830

095216

085038
900942

095214

095215
910867
900807
913830

060774

090960

916227

QTY.

2

2

12
12

60
12

s D

Dby BN NN

oo NN N

DESCRIPTION

BAND ASSEMBLY, top section (4" wide)(Original equipment)

BAND ASSEMBLY, top section (5-1/2' wide){Optional equipment)
BAND ASSEMBLY, bottom section (4" wide)(Original equipment)

BAND ASSEMBLY, bottom section (5-1/2" wide)(Optional equipment)
NOTE: Each Band Assembly includes linings and rivets

LINING, brake band (4" wide)(Original equipment. See item 62}
LINING, brake band (5-1/2" wide}{For optional replacement bands only)

RIVET, tubular, brass, fl-hd., 3/16" x 3/8"
RIVET, tubular, brass, fl-hd., 3/16" x 21/32"

PIN, hinge, brake band
WASHER, plain, SAFE std., 1/2"
PIN, cotter, 1/8" x 3/4"

NOTE: Items 5 thru 8 comprise the FIRST TYPE BAND SUPPORT

used prior to tractor serial No. 4304

BOLT, eye, band supporting
WASHER, plain, U.S. std., 3/8"
NUT, slotted, 3/8''NF
PIN, cotter, 3/32" x 1"

PIN, evye bolt
PIN, cotter, 3/32" x 5/8"

SPRING, band supporting eye bolt

SUPPORT, band adjustment
NUT, jam, 1/2"NF

NOTE: Items 9 thru 12 comprise the SECOND TYPE BAND SUPPORT
effective with tractor serial No. 4304

YOKE, band support

PIN, band support yoke
PIN, cotter, 3/32" x 5/8"

SPRING, band supporting

BOLT, band supporting ]
NUT, slotted, 1/2"NF
PIN, cotter, 1/8'" x 1-1/4"
NUT, jam, 1/2"NF

NUT, band adjustment support

ADJUSTER, brake band {6-7/16" long){Used prior to tractor #2722.
Order ADIUSTER 090960 and BLOCK 090958}

ADJUSTER, brake band (6-7/8" long)(Effective with tractor #2722}

PIN, roll, 1/4" x 1"

{Continued)

365



1] ] ? & m\!f/. m\aie/,
d4
0161%-1 {sdfy 1s11g) sEAMVET
— JdALl NODAS——T——3dAL LSYIdmmem
%, 0@
¥
g8 e ¢t i I
e p
%« 259 Jdivea 1HSW oL
o & -
e L @A
GHUV \\ w@ 05 P -~
s 2 ;
Lo 2o d T
1€ 9
& of 8y
95 {6 6§

/mm
£e

9% LE

N

e
VA

AdAL 1sYid

— 3dAL LSHI4—

366




i

éa

)

S

ITEM PART NO. QTY.

15

16
1
18
19
20
21

22

24

25

26

27
28
29
30

31

32

33

34

35

090958

079203
079229
623488
057200
084359
049988
657197
035073
904208
060953

057195
911043

049993
900805

078908
068389

049993
900805

621539
035068
904208
911043
049988
057191

900805
910244

053077

900805
910244

079742

035942

Jat I o R S Sl AN v Iv

o

BRAKES (Continued)
DESCRIPTION
BLOCK, adjuster spring (17/32" thick}(Used priox
to tractor #2722. Ozrder BLOCK 090958 and
ADIUSTER 090960}

BLOCK, adjuster spring {5/16'" thick}(Effective with
tractor #2722)

SPRING, adjuster

WASHER, adjuster spring

YOKE, band adjusting

PIN, band end

LEVER ASSEMBI.Y, brake band {Includes item 21}

BUSHING, band lever

BRACKET, band
CAPSCREW, 1/2'"NF x 1-3/4"
LOCKWASHER, 1/2"

SHIM, band bracket (Use as req'd)

ROD, control
NUT, 1/2"NF

PIN, control rod
PIN, cotter, 1/8" x 3/4"

BOOT, control rod
YOKE, control rod

PIN, control rod yoke
PIN, cotter, 1/8" x 3/4"

LEVER ASSEMBLY, brake shaft (Includes item 32)
CAPSCREW, 1/2"NF x 2-1/4"
LOCKWASHER, 1/2"

NUT, 1/2'"NF

BUSHING, brake shaft lever
PIN, brake shaft lever {press-fit}(Used prior to
tractor #4911)
PIN, cotter, 1/8'" x 3/4"
WASHER, plain, SAE std., 1/2"

PIN, brake shaft lever (loose-fit) (Effective with
tractor #4911)

PIN, cotter, 1/8" x 3/4"
WASHER, plain, SAE std., 1/2"

CLIP, spring attachment

SPRING, pedal retracting

{Continued)

367



ITEM PART NO.

36
37

38

39

40

41
42

43

44
45
46

47

48
49

50

51

52

53
54
55
56

57

621540
035018
904208
911043
057193
084548
637955

905666
906652

043381
057196
035018
904208
911043

033074
900805

057187
035073
916426
904208
911043
646484
620148
035073
904208
911043
646483
084357
646485

642349

621450
076710
036997
051513

053926

QTY.

— R N O Y [\ W of o DV ™ SV 3%} e o A

o s

BRAKES (Continued)

DESCRIPTION
CLIP, spring attachment
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"
NUT, L/2"NF
BAR, latching
LOCK, parking brake (Used prior to tracter #10001)
ILOCK, parking brake (Effective with tractor #10001)

CAPSCREW, 5/16"NC x 2-1/2"
NUT, jam, 5/16"NC

SPRING, brake lock

BRACKET, parking brake lock
CAPSCREW, 1/2"NF x 1-1/2"
LOCKWASHER, 1/2"
NUT, 1/2"NF

PIN, parking brake lock
PIN, cotter, 1/8" = 3/4"

BRACKET, left pedal lever

CAPSCREW, 1/2"NF x 1-3/4"

CAPSCREW, 1/2"NF x 4-1/4"

LOCKWASBER, 1/2"

NUT, 1/2"NF
PLATE, spacing, left pedal bracket (Effective with tractor #10266)
BRACKET, right pedal lever

CAPSCREW, 1/2"NF x 1-3/4"

LOCKWASHER, 1/2"

NUT, 1/2"NF

PLATE, spacing, right pedal bracket (Effective with tractor #10266)

SHAF T, pedal (Used prior to tractor #6473)

SHAF T, left pedal (Effective with tractor #6473)

SHAF T, leit pedal (Special. For Models HDI1B, E,ES, S, F tractors
prior to #1000l with transmission dry sump conversion. See
page 301}

SHAF T, right pedal (Effective with tractor #6473)

WASHER, spacing, right pedal shaft (Effective with tractor #10266)

KEY, #13 woodruff, 3/16" x 1"

BEARING, needle, pedal bracket

SEAL, dust, pedal bracket

{Continued)

368

W,



—

~

ITEM PART NO,

58

59

60

62

089899
620149
637954
035068
904208
911043
082636
050433
904209
911044

076123

QTY.
2

2

[WC IS AU o8]

VN NN

BRAKES {Continued)

DESCRIPTION
LEVER, pedal (Used prior to tractor #6473}
LEVER, pedal {(Used on tractors #6473 thru #10000)
LEVER, pedal (Effective with tractor #10001}

CAPSCREW, 1/2"NF x 2-1/4"

LOCKWASHER, 1/2"

NUT, 1/2"NF
PEDAIL

BOLT, eye

LOCKWASHER, 5/8"

NUT, 5/8"NF

LINING KIT, brake band {(Includes linings and attaching rivets for
one {1} side only; see item 3)

369



